KEMARICZDFHAZTZR BHAICBDTDICIBRL T LS W,
Before beginning assembly, please read these instructions thoroughly.
Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!

Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

KKyOSHO

HE FINEST RADIO CONTROL MODELS

XY TFF > AEnAAE
Pure Ten EP FAZER VE-X

MAINTENANCE MANUAL
KYOSHGC: 1/10 Scale Electric Powered 4WD Rally Car / Fazer VE-X Series

MoiorSporis FAZER VE-X (with KT-200)

4 )
OFMIEITIBIEEAL THVET, AVTFVAPN—VOIBDC @AV TFVARN—YTIEY B¥E, EXPEREECEHEVELD
BEILLTIEEY, AUTF VAP TONENG AL, BELKD [CREAFTLEEL,

DIFEES L CREHI -V —EAZEE TRV EDELEW,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO

Deutschland.
@ Cette notice décrit les différentes phases de montage et de @ Faire attention de ne pas perdre de vis ou autres petites pieces du
maintenance du modeéle. Pour les utilisateurs peu familier avec le chassis ... En cas de perte, les remplacer immédiatement.

modélisme, en cas de doute ou de probléeme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del @ Tenga precaucion de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar alguin repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algtin repuesto.

J
H*USWBROS, FELEMABETET 25D B Y ET. *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZIh{L\FE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2009 KYOSHO CORPORATION / 4T 154 No.30913/30914

30913/30914-MMO1



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

M TICERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
:i% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f EAT S IROMRVICEE. +HERELTIES WL,

—iRGTHR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FYMA>TWBIR
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS

7oev)—

ACCESSORIES / Zubehor
ACCESSOIRES / ACCESORIOS

WAL YF (1.5mm) W+ R5/8— (K &)
Hex wrenche (1.5mm)
Sechskantschlissel (1.5mm)
Clé allen (1.5mm)

Llaves allen (1.5mm)

1.5mm Q

Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

BoYVARYF
W+FELYF (N Needle Nose Pliers
Cross Wrench (small) Flachzange

Pinces plates

Kreuzschlussel (klein) Alicates de punta fina

Clé en croix (petit)
Llave de cruz (Pequefia)

P
()

WAy 5y—FA147
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter
Cuchilla de Hobby

Phillips screwdrivers (sizes: L, M, S)

—F )

p

==

—w I\ —

W|re Cutters
Seitenschneider
Pince coupante
Alicate cortacables

(/7777777 i

No.96154 0
KYOSHO 2~ v )L 47 )L — m
KYOSHO Special Glue

BRI EH

Instant Glue / Sekundenkleber
Colle cyanoacrylate / Pegamento instantaneo
WxyOy 7

Screw Cement / Schraubensicherung
Frein filet / Fijatornillos

SCREW
CEMENT

-

No0.96178
Ay o %A b (F5RE/10cc)
Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

No.36219P
SPFA47Tvy)—<—
SP KNIFE EDGE REAMER
REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

TAMIARET, BE ~15mmOARBINTESZTETT,

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

®ecccccccccssccccssccccssscccssscccsssced

HHI TRIDER

(1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

HIUZTORNCTRDOZ EITERLTLLEE W,

Q@I DNAEER 5k, BELERT D,
Qv NOABRZHEMND D,
XA—FRB, FENHDE LS, BEWKRSH DR
JED Yt TP —HEHE FTTERCESI W,
QNS RWRDFEALY A X EBEZBRVESICT %0
ZSEICLU THERUGHSHEIITS,
O@TPEREfHEHBH EE L -
WHIHHEL THMRMEES NS ETHDHTL

a0,
U, B@ENEFTDETHD D EEANENAE
KBHhEJ,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Correct
Richtig
Bon
Correcto

i u\‘nn

‘ LALRRARRARY

ﬂl\\\\\\\\\\\\\\\\\\\\\\\w

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirié.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.




I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EXAPIYIE@EDEL < A> TVWEY,

KIEEW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRTEIS D XITDTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthélt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@ED Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

Ex TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela * Tuerca Clip E4
ﬂx\\\\\\\\\\\\\\\\\\\\\\l\\! «\\\\\\\\\\\\\\\\\\\\\\\\\‘r : b 3mm 3
‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw ol
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm B S E X Metal Bushing - Ball Bearing : Pillow Ball
Tomillo allen Tornillo TP F/H F/H Screw Lager - Kugellager o Kugelschraube
SK Schraube Bague Métal - Roulements & billes 9
E Dmgmm Vis FH 3x1omm Casaquillo Metalico - Rodamiento Fotule 5.6mm
6tula 5.8mm
Tornillo 3x12mm F/H 5mm
YSER £y hER — E)mm
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N\ @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 58
Tornillo F/H Prisionero mm -omm
SREAE DR MV So funktioniert die Bauanleitung: g
HORDTC 9 ( 5%8Af Example )

How to read the instruction manual:

P COEETHEMN TR B L ZFDHH,
N O LR, RIR. FERE
TRy MROERIE. EREEBRW\WTE—

No. Mt SN TWET, ART/NN—V%&
BATBRIEF—No.ZSRBL T,

IBAEATREL DY —IDMEASINT

WET, Y—7ITFER L THEIZTZAED
TLES W, Y=V DFHEIK. &=
DOFIEHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K RANRY ¥ 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illust-ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII THID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)
ﬂ SEAZEICEDhTWEY—7 Erklaerung zu den Symbolen in dieser Anleitung

Symbols used throughout the instruction manual, comprise:  Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

FESDIEICHEIIT S,
Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.

Py EmmEAcEET 5. EARU &S IHELT, oR

Apply instant glue (CA glue, super glue). Assemble left and right sides the same way. 2

‘ CA Verwenden Sie Sekundenkleber. Bauen Sie eine linke und eine rechte Seite. ©)
Collez avec de la colle cyanoacrylate. Assemblez le cété gauche comme le cété droit.

Aplique pegamento cianocrilato

’ JLREBRITEST 5.
Apply rubber type glue.
(QWER  Gummikieber.

Collez avec de la colle a caoutchouc.

Aplicar cola de contacto.

TR ZRD,
Apply grease.
Fetten.

Graissez.
Aplicar grasa.

Realice el montaje de igual forma en ambos lados.

XIOy I HZED,
Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

BEEA Mo

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

AET DL DICHILT S,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.




ZF—{7ZI8—YEER / ARRANGEMENT OF PLASTIC PARTS ON RUNNERS
Die Kunststoffteile an den Spritzlingen / Nomenclature des grappes de piéces plastique / Piezas Plasticas

=)

—— )




ZF—7ZI)X—YEER / ARRANGEMENT OF PLASTIC PARTS ON RUNNERS

Die Kunststoffteile an den Spritzlingen / Nomenclature des grappes de piéces plastique / Piezas Plasticas

00000000000

([ccooco00000——
([coooo00000o[—

00000000000




1 708> k72 X)L IFront Axle / Die Vorderachse
Arbre rigide avant / Eje Delantero

2.6x12mm

4x27mm ¥ 7~
Shaft Welle
Axe 4x27mm  Eje 4x27mm

ffffffffff 1
@2x11mm v
Pin  Stift
Axe 2x11mm  Pasador
s 2 2.6x12mm
@)4x 10mm L
Shim

Unterlegscheibe
Rondelle de callage

Arandela
,,,,,,,,,,,,,,,,,, 2

5x 12mm ¥ A

Shim N
Unterlegscheibe 2.6 x12mm TPHFZE 2
TP F/H Screw

Rondelle de callage .
Arandela SK Treibschraube
,,,,,,,,,,,,,,,,,, 2 Vis TP F/H 2.6x12mm
Tornillo 2.6x12mm TP F/H
R s

F7VaAvhk

Differential Shaft o Ny

Welle Differential @0y > Ps 12x 18mm P >~ 7

Noix de cardan O-ring P5 Ball Bearing Kugellager

Salida diferencial 0O-Ring P5 Roulements a billes Rodamiento
Joint thorique P5

Junta Térica P5

2 'J47 77 / Rear Differential / Hintere Gear Differential
Différentiel Arriére / Diferencial Trasero

-
2x11mm E>
Pin Stift
Axe 2x11mm  Pasador
— 2
4x10mm ¥ A
Shim
Unterlegscheibe
Rondelle de callage
Arandela
,,,,,,,,,,,,,,,, 2
-
@)5x12mm ¥ A
Shim ), A
Unterlegscheibe 8—ﬁin/?35P5
Rondelle de callage O—Rir?g P5
Arandela 5 Joint thorique P5

Junta Torica P5

4x27mm DAAVAN O l ””””””” 2
Shaft Welle

Axe 4x27mm  Eje 4x27mm

7777777777 ;1 @rrvarvr @)12x18mm ~FUMY
Differential Shaft Ball Bearing Kugellager
2.6x12mm TPHYSER Welle Differential Roulements & billes Rodamiento
TP F/H Screw Noix de cardan
SK Treibschraube Salida diferencial

Vis TP F/H 2.6x12mm

Tornillo 2.6x12mm TP F/H ol Wt I 2
[ 4

|| 7V A% Z%, / Apply grease. /
%] Fetten. / Graissez. / Aplicar grasa.




3 ZIXN—F >+ 7 b / Gear Shaft
Getriebewelle / Axe de couronne / Eje Corona Principal

@)5x10mm N7 U @2x11mm E>

3x3mm TV hrEZX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

®10x 15mm X7 Y >
Ball Bearing
Kugellager

Ball Bearing Pin  Stift

Kugellager Axe 2x8mm  Pasador
Roulements abilles [ J -~ 2
Rodamiento

M5x7x05mm LA
Shim
Unterlegscheibe
Rondelle de callage
Arandela

Roulements a billes
Rodamiento

4 t>4%—1=w bk /Center Unit
Getriebeeinheit / Différentiel central / Unidad central

@)5x 10mm X7 U5
Ball Bearing
Kugellager
Roulements a billes

Rodamiento s

@5x7x05mm LA
Shim
Unterlegscheibe
Rondelle de callage
Arandela

2x11mm E>
Pin
Stift
Axe 2x11mm
Pasador

X¥OvIHEZEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




5 % —1=w b /Center Unit / Getriebeeinheit
Différentiel centrale / Unidad Central

70870 X))
Front Axle
Die Vorderachse
Arbre rigide avant
Eje Delantero

70> k7727 X)L /Front Axle / Die Vorderachse
Arbre rigide avant / Eje Delantero

3x15mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x15mm
Tornillo 3x15mm TP F/H

3x12mm

3x12mm TPER
TP Screw LK Treibschr
Vis TP 3x12mm  Tornillo 3x12mm TP

i 2

3x18mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x18mm
Tornillo 3x18mm TP F/H

(9 5.8mm EOR—)L (5R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

3x18mm F/H

B ZORZEES,

Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este aguijero.

TR EED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.




7 U771 =y K | Rear Differential Unit / Heck-Differential (= orsEs,
Différentiel arriére / Diferencial Trasero gse this.LhoLeb
ieses Loch benutzen.

Utiliser ce trou.
Utilice este agujero.

&

\ ) 3x18mm

3x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x15mm 3x12mm
Tornillo 3x15mm TP F/H

Dmmmwr fffffffffffffff 2

I
I
]
1
]
1
I
I
]
1
]
1
I
I
3x12mm TPE R :
TP Screw :
I

I

]

1

]

1

I

I

]

1

]

1

I

I

]

1

LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\m ———————————————— 2

3x18mm TPE X
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂ«\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m ——————————— 2

{®5.8mm EOR—)L (3R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

@ (mm-—2 oSN A
> & [/ b (

J\wTU—iRk)L¥ — /Battery Holder / Akkuhalterung
Support de batterie / Soporte Baterias

3x10mm TP ZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

W ,,,,,,,,,,,,,,,,,,,,

LSxmmm

§/3x10mm




t—7Rtz 1 /X\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

3x10mm I EX
F/H Screw
SK Schraube
Vis F/H 3x10mm

Tornillo 3x10mm F/H

3x10mm

1 O H—sRtz - /\— / Servo Saver / Servo Saver | [OM
o)
Sauve-servo / Salvaservos

(®5.8mm EOR—)L (58)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm

BFEIEY
King Pin
Achsschenkelbolzen
Vis a fusée
King Pin

Rétula 5.8mm (Plateado)

ROy IHEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

oW = ODJEICHEIIT 3o
Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.




1oLy
]

®@=-1—hk

2.6x8mm

H—7R+ - /X\—/ Servo Saver / Servo Saver

Sauve-servo / Salvaservos

AT 7Y > —IR | Steering Servo / Lenkservo

Servo de direction / Servo de direccion

—_ o o —_
~g8 o = = —~e8
= I ) . I = < .
~ 20 € g g € ~ 20
o] -— m o] -—
=0 & | . EE € E X =0 © |
=B 57 | ; Q5 ! =50 ! 23 57
— T 2w I n_h hX8, c o ! — o 2w I
=S o == S c Ks8&&: ST o i
~=090c€ g ! | 5 Nz ™= O©, 20Xy ! ~=090EEg |
| &5 o G 9 q) © QN ! Xdo® , A=
g = ® IS = 0 I o ! a) =D o g = @ =
._H”rmoo M.—.UO O O DlCm_l.lem” tCnruDl”” l”rmuoo
08586 ne 99 FOEbECT aorbe . Og8g53w
° Lo ® 55 o x 2 0. Fox 2o | R Lo
Vzg2g M%mww EFJI>F | Fd>F g Vze2g
= 35 00 = S & =t = 3 0090
EFxcee ~NESTS ® g £ = EFxcee
5 @ Ql r3E55 s Z = = 3 R
® J XHhIdonom N > = ® W




1 3 70y MY ARY 2 3 /Front Suspension / Vordere Aufhngung
Suspension avant / Suspensin Delantera

3x12mm TPEX
TP Screw
LK Treibschr

?7::77: o T
Vis TP 3x12mm R -.,?
Tornillo 3x12mm TP StoQ Y a
i . > o=

. & . ,/
3x156mm TPHYZER &3 / 9L 0
TP F/H Screw - Ll o ‘,
SK Treibschraube o A\ Il z@ -
Vis TP F/H 3x15mm SR MEE

Tornillo 3x15mm TP F/H

{®5.8mm EOR—)L (8R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rtula 5.8mm (Plateado)

3x15mm

/D

LV
|
|

7

\

70y kY ANRY 2 3 /Front Suspension / Vordere Aufhngung

Suspension avant / Suspensin Delantera
3x10mm \gg? 3x10mm
"~

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

D oo 3




70Y Y ARY 2 3 /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera

< EHIF >

5.8mm EOR—)L (i)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Roétula 5.8mm (Plateado)

@)5x 10mm X7 U5
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

FYIR—=PRARG ) 12—
Upper Suspension Screw
Aufhaengungsbolzen
Vis de fusée supérieure
Tornillo Mangueta

<GaflA >
< Right >

< Rechts >
< Drolte >

< Derecho >

»>LDONY—7
Marked “L”
L links markiert
Marqué “L”
"L" derecha

»RDOY—7
Marked “R”
R links markiert
Marqué “R”
"R" derecha

<Left>

< Links >

< Gauche >
< lzquierda >

»LON—7
Marked “L”

L links markiert

Marqué “Lr
- "L derecha

70> MY RAANR> ¥ 3 /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera

FYIR—H AR Y 12—
Upper Suspension Screw
Aufhaengungsbolzen
Vis de fusée supérieure
Tornillo Mangueta

@HRYYITRZAIY21—
Suspension Shaft Screw
Querlenkerstiftschraube
Axe de triangle
Tornillo eje suspensién

-2

SR
For Right
Rechts
Drolte
Derecha

IR
For Left
Links

Gauche
Izquierda

TURERD, %ZEEIEIU&’BLZ%HIZT%O

Apply grease.

Assemble left and right sides the same way.

Fetten. Bauen Sie eine linke und eine rechte Seite.
Graissez. Assemblez le coté gauche comme le c6té droit.
Aplicar grasa. Realice el montaje de igual forma en ambos lados.




1 7 70Y ~JX>JX— /Front Bumper / Vordere Stostange
Pare-choc avant / Parachopques Delantera
3x10mm TPEX
TP Screw
LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\m —————————————————— 6

3x10mm

(Gecococoec

[Goccoocoac(]

3x10mm

3x10mm

1 8 Y A>3 /Rear Suspension / Hintere Aufhngung
Suspension arrire / Suspensin Trasera

3x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x15mm
Tornillo 3x15mm TP F/H

5.8mm EOR—)L (8R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rtula 5.8mm (Plateado)

3x15mm

3x15mm




1 9 ') 47X JX— / Rear Bumper / Hinterer Stossfaenger 310
Pare-chocs arrire / Parachoques Trasero xomm

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

g oo 3

20 Y474 2> ¥ 3> /Rear Suspension / Hintere Aufhngung <aflH >
Suspension arrire / Suspensin Trasera < Right >
< Rechts >
N
@5 x 10mr§a|;\BJeaiirg7 < I > oo < Drolte >
< Derecho >
Kugellager <lLeft> Marked L
Roulements billes < Links > L links markiert
Rodamiento < Gauche > Marqu L »ROY—7
i "L" derecha Marked R
|:| ffffffffffffff 4 < lzquierda > R links markiert
Marqu R
"R" derecha

FyNK—=YRRY 21—
Upper Suspension Screw
Aufhaengungsbolzen
Vis de fuse suprieure
Tornillo Mangueta

21 ¥ X~ 3> /Rear Suspension / Hintere Aufhngung
Suspension arrire / Suspensin Trasera

KR - ‘

For Left = — =y )z
Links p Ny \ ‘ s, For Right
Gauche : ) 7 = Rechts
Izquierda ‘ 7 , S~ Drolte

Derecha

FYIR—HZARY Y 12—
Upper Suspension Screw
Aufhaengungsbolzen
Vis de fuse suprieure
Tornillo Mangueta

@HRYYITRZAI Y 21—
Suspension Shaft Screw
Querlenkerstiftschraube
Axe de triangle
Tornillo eje suspensin

TR ERD, %EEEU&"JLZ%&I‘LT%»

Apply grease. Assemble left and right sides the same way.
Fetten. Bauen Sie eine linke und eine rechte Seite.
Graissez. Assemblez le ct gauche comme le ct droit.

Aplicar grasa. Realice el montaje de igual forma en ambos lados.




1)¥:RF 47>k /Rear Body Mounts / Hinteres Karrosseriesttzen

Fixations de carrosserie arrire / Soportes de carrocera Trasera

. 30914T1 : 3%10
3x10mm TPE X : . x10mm
TP Screw 2007 R/NIbA > T Ly KX2 3x10mm
LK Treibschr 2007 Subaru Impreza KX2
Vis TP 3x10mm

For 2007

Tornillo 3x10mm TP

«\\\\\\\\\\\\\\\\\\\“ —————————————————— 4

' 30913T1 :
\ 2006 RNV > T Ly KX1
' 2006 Subaru Impreza KX1

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

3x10mm

23 £—%— / Motor
Motor / Moteur / Motor

3x6mm HSEX
F/H Screw
SK Schraube
Vis F/H 3x6mm
Tornillo 3x6mm F/H

3x3mm +v hrER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x6mm




24 £—%— / Motor
Motor / Moteur / Motor

Q@QQQQOQQQQ(

QQQ;QQ@QQ@QQ‘
a o

fi==i

N
@‘5

0

)‘ \:’,N =
T

Verbrennungsmotor

T—42—
Motor Assembly

Moteur

-1 D DT EME
DK > CEET %,
Tighten the screws with one sheet of

paper inserted between both gears.
Legen Sie vor dem Festziehen der Schrauben
ein Stck Papier zwi-schen beide Zahnrder.
Serrez les vis en insrant une feuille de
papier entre les dents des pignons.
Apriete los tornillos colocando un trozo
de papel entre la corona y el pion.

25 7 IN—< % 2— [ Upper Chassis
Obere Chassisplatte / Chssis suprieur / Chasis Superior

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 8

3x18mm TPEXR
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂx\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\w ——————————— 4

26x18mm TPER
TP Screw
LK Treibschr
Vis TP 2.6x18mm
Tornillo 2.6x18mm TP

(o - 1

3x18mm

3x10mm TP

3x10mm TP

3x18mm
3x10mm TP




26 E—%— /Motor ; 2.6x18mm
Motor / Moteur /Motor { .

26x18mm TPE X
TP Screw
LK Treibschr
Vis TP 2.6x18mm
Tornillo 2.6x18mm TP

27 AE— K32 bO—>— /ELectronic Speed Control / Elektronischer Drehzanhlsteller /
Variateur électronique de vitesse. / Variador de velocidad Electronico

200000000(0)

28 Z{E8 / Receiver
Empfénger / Récepteur / Receptor

@) ==t
Receiver
Empféanger
Récepteur
Receptor




: 2
A— \'m‘ o m i
0 ) S |
| Va7 Efs
peossessess ) Y (67 £08
. 1 X N 588
./‘.,,-." VEoo:
| M ~3838
X ¢ IKS = 3 a
oD < 4, O @ Q =
ik AN *oaxX OO0
EN S ®
P Y /wv\
~ 4
\\ %
A
EEEEE———
<
()]
3 =
/ °£ g m
besgs
w8528y
A y © 2 c %
i cEel® o
. g k / | €8T 3
v ER m 25=«w
\ \E E3EQ
\ WA«,,.\ LW\. ._J.Mnn.vmd -
7= XL 5 IR 7 A
VLR CEEE8 W) 7\
778 WA NE<aoo Y \\WE-I\
>0 \ VA Q-& - 74 @\s\..\\m\
bt % SE] SavES)) ..nla. s / ’le.
ik : 88 ;
| @ T 3
~ 5 I 8 / \
s TS Q
=} Vi
N =} / —
Z m vw W ﬁ\\“»“% s/ ) 0
= ~ << B lhf&.m A / v
(Q\| P AL
\ J




%> JX— ] Shock Absorber / Stodmpfer
Amortisseur / Amortiguador

Placer le piston en position
basse puis remplir
doucement d ' huile.

> (0% QD ich e, Hanic
AANEZEED,

‘=)

up any

@)5.8mm R—ILT> R (L) E2.5
Ball End (L) Kugelpfanne (L)
Chape (L) Rtula (L) A
v T RCHmEERE. DHT, ,5&4]14mm14
"""""" 4 Cover the shaft with cloth \ approx. 14mm
before gripping it with pliers. ca. 14mm
U Schtzen Sie die Kolbenstange nviron 14mm
TYIN—=2 7 mit etwas Stoff oder Papier. enviro 14
Shock Shaft Pour ne pas rayer avec la pince, protgez @ aprox. 14mm
Kolbenstange laige avec du papier ou du fissu.
Tige d'amortisseur Cubra el eje con un trapo para
E'g . evitar rayar el eje.
je amortiguador |
[T A : 2 | AuDAN |
For Front
777777777777 4 E E2.5 : X Vorne
E25 EYYY  E-ring S | @ Avant
E-Ring E2.5 Clips 2.56mm Clip E2.5 : Delantero
() F 8 ! [SORY:
! =) 2 For Rear
: @ X Hinten
1 <:=) Arrire
1 Trasero
FT—— | S —EROR g | s
%> )X\— /Shock Absorber / Stodmpfer I > 55-ERONBXTA(LERT, | >F7DF/ M
Amortisseur / Amortiguador ! Add oil one more time ' O X o ont
9 I up to the brim. I Vome
S > EZRVETH AL Dmpfer nochmals bis | g‘;?:r:tem
oil EMOMBETAND, I zum Rand befllen. |
| Pull down the piston and ! ﬁ Ajouter de | ' huile encore I » U TH
Huil slowly fill in oil. : une fois, jusqu ' au niveau. : X2 For Rear
A:(Ieﬁe Kolben nach unten ziehen, ! (@g) Rellene de aceite hasta el borde. | 2"1‘9”
langsam mit | befUullen. — | T:Q;ro
| |
I
I
I
I
1

Y

Tire del pistn hacia abajo

0~1mm y rellene con aceite.
o ¥

EX k> Piston

Kolben Piston Pistn

o< hETEE, REZE D,

Then, gently move the piston up and down
to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftblasen mehr Im | sind.

Puis, actionner doucement le piston de bas
en haut, afin d ' liminer les bulles d ' air.

Ahora mueva el pistn hacia arriba y hacia
abajo para eliminar las burbujas de aire.

b
¥

@)

@

Put (o) onto , wipe

excess oil and screw
together with .

Sie den Dmpfer zu.

Wischen Sie ausgetretenes

| vom Dmpfer ab.
Installer la membrane

les exces d'
le bouchon ‘IE) avec
Coloque la membrana
, limpi

y coloque

Setzen Sie die Dmpferversch-
lu kappe auf und schraubcn

le corps . supprimer

uile et visser
|
@‘) en

e el aceite sobral
@ enroscando

on

B A L—RICE < HERT B
AL—XICEIDR N & F i,
FALINEANET,

Ensure smooth piston movement.
Should a piston not move smoothly.

Der Dmpfer mu sich leicht bewegen
lassen, ggf. die Befllung wiederholen.

S 'assurer que le piston puisse opre
doucement. sinon.

Asegurarse que el pistn se mueve
suavemente arriba y abajo.

sur

()

4"~ JX— [/ Shock Absorber / Stodmpfer
Amortisseur / Amortiguador

>

s N
[ A=PAN:
For Front ‘
Vorne Q, 4
Avant y' mm
Delantero
P EZAmmD AR—Y—EFERLET,

Use 4mm size spacer.

4 mm Spacer verwenden.

Utiliser la bague d'espacement 4mm.
Utilice el espaciador 4mm.

YUY H

For Rear 3

Hinten

Arrire \./‘4 Tmm
Trasero
EZS1mmDAR—Y—%ZFERLET,

Use 1mm size spacer.

1mm Spacer verwenden.

Utiliser la bague d'espacement 1mm.
Utilice el espaciador 1Tmm.

> XT7YU I EED T EAND,
Compress the spring and install ({03).
Drcken Sie die Feder zusammen
und schieben Sie ({03 auf.
Compresser le ressort pour monter .
Comprima el muelle e instale .

70V A
For Front
Vorne
Avant
Delantero

]

v H
For Rear
Hinten
Arrire
Trasero

X2

2ty MEIITZ (B), /

Assemble as many times as specified. / Sooft wie angegeben zusammenbauen. /
Assemblez aussi souvent quindiqu. / Repita las veces sealadas.




34 4>/ 1\— / Shock Absorber / Stodmpfer . 4
Amortisseur / Amortiguador

<y >

< Rear >

< Hinten >
< Arrire >
< Trasera >

70V b EVIN—
Front Shock
Stodmpfer, vorn
Amortisseurs avant
Amortiguadores Delanteros

<7Zavehk >
< Front >
<Vorne >
<Avant >
< Delantera >

Rear Shock
Stodmpfer, hinten
Amortisseurs arrire
Amortiguadores Traseros

3 24 Y &KA—)U | Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumticos y Llantas

R —IVEEILGEDSHEHL 50 EATIcLnDG, B 2AVZEBSU2EVRA—IVERLIEG, PBEYRZYRBHTISZAVERA—ILDDEERIC

Fit wheels inside tires as shown. Twist the tire onto the wheel. BREEERERLESET S,

Schieben Sie die Felge in den Reifen wie dargestellr. Ziehen Sie den Reifen auf die Felge. After fitting wheels to tires, apply instant glue as shown.
Insrer la jante dans le pneu comme indiqu. Faire pivoter la jante pour | ' installer. Setzen Sle dle Relfen auf die Felgen und lassen
Cologue las llantas en el interior. Gire la llanta. Sie einen Tropfen Sekundenkleber In der Naht

zwlschen Reifen und Felge entlang laufen.
Aprs assemblage, collez le bord du pneu sur la jante.
Aplique pegamento cianocrilato en la junta.

2 2ty MEIITS ). P BERREERITEET B, P JLREBRITEET 5.
Assemble as many times as specified. IZY Apply instant glue (CA glue, super glue).  QEE Apply rubber type glue.
Sooft wie angegeben zusammenbauen. Verwenden Sie Sekundenkleber. Gummikleber.
Assemblez aussi souvent quindiqu. Collez avec de la colle cyanoacrylate. Collez avec de la colle a caoutchouc.

Repita las veces sealadas. Aplique pegamento instantneo. Aplicar cola de contacto




36 2A Y &EKRA—Ib / Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

<¥ >
) < Rear >
"“:‘\\%\5\ < Hinten >
E »@/ g Arriere >
WIEOSEINS < Arriére
@QQ\E § < Trasero >
— = YRS (
4-;% > :‘, ) Y N W y ) "Grip"

< Front >
<Vorne >
amm T3vIffH4avfyh | < Avant >
Flanged Nylon Nut < Delantero >
Stoppmutter
Ecrou Nylstop épaulé (
Tuerca nylon con collarin
7 = N
© G- T ,
@2x11mm £~ A=l
Pin  Stift 7
Axe 2x11mm Pasador 2 V
C— e 4 = o\\ 'ﬂ

37 A7« /Body Shell
Karrosserie / Carrosserie / Carroceria

> EHTEIRTAICEERETERELET,

RTqsEY @
Body Pin Adjust height to suit body.
Karosserieklammer Hoehe gemaefl der Karosserie justieren
Goupille de carrosserie Ajuster la hauteur

Clip carroceria Ajustar la altura segun la carroceria

V ERRILCELSICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.




RT « / Body Shell IS
Q "Rrqa4EY
Karrosserie / Carrosserie / Carroceria A\ 7

Body Pin
30914T1 : Karosserieklammer
2007 R/\)bA > T Ly KX2

Goupille de carrosserie
2007 Subaru Impreza KX2 Clip carroceria
For 2007

TR
> XDfIEICERT
1T EY,
Reattach here
Hier montieren
Fixer comme
indiqu
Reinstalar aqu
0
@ o
0
&)
N
0
o » X D&Y
o BT,
o Reattach here
| O Hier montieren
Fixer comme
indiqu
Reinstalar aqu
\ ) N\ J

30913T1 :

2006 R/\JLA > T Ly KX1
2006 Subaru Impreza KX1
For 2006

N
= (0livie={t: )R]

ITEY,

Reattach here

b00000|

Hier montieren [===
Fixer comme 1%
indiqu O
Reinstalar aqu O
(o}
0
0
@ o
0
- =0 imi={t: ) {R)
I1EY,
Reattach here
Hier montieren
Fixer comme
indiqu

Reinstalar aqu
J

F1T EDEE / Safety Precautions

Sicherheitsvorkehrungen / Mesures de sécurité / Precauciones de Seguridad

@ETHRIE, BTRTAEEBELTIEE L, @ Bedienen Sie Ihr Auto, nur wenn die Karrosserie montiert ist!
O TRDBFATOETIE, BEOFRICEYETDTHPHLEL, @ Vermeiden Sie Geldnde, das:
V=SB ESBEEDEZTNEET S, + mit Gras Uberwachsen ist.
<RHE, B, BRIDZWNET B, « schlammig, sandig oder steinig ist.
@ THMIC, SHWOEREMEATHEVLDRERL TLEEL, @ Uberpriifen Sie regelmaBig alle Schrauben, Muttern usw. auf festen Sitz.
@ Always run your car with the body shell fitted! @ N’opérez votre voiture que lorsque la carrosserie est montée!
@ Do not run your car on ground: @ N’opérez pas votre voiture sur du terrain:
« that is overgrown with grass. « recouvert d’herbe.
« that is muddy, sandy or rocky. « boueux, sableux ou recouvert de pierres.
@ Check all screws, nuts etc. on a regular basis for looseness. @ Vérifiez réguliérement la visserie.

@ Coloque la carroceria antes de rodar.
@ No utilice sumodelo en terrenos con hierba alta, con barro o arena.
@ Compruebe periddicamente todos los tornillos,tuercas,etc.




A7 a3y IX—Y ZEt} 35S / Installing Option Parts

Die Montage von Tuningteilen / Piéces options (non-incluses) / Instalaciéon de piezas opcionales

T 774N T 25E

If installing 4-bevel gear differential.

Umbau der Differentiale in Vorder- und Hinterachse

Montage d'un différentiel avant ou de 4 pignons de diff sur l'arriere
Si instala diferencial delantero o diferencial 4 pifiones trasero.

VZW020-01

2.6x12mm

SHET Y O A )L#30000~#50000
ﬂ Silicone Oil (Hard) #30000 ~ #50000

Silikonoel #30000 ~ #50000

Huile silicone dure #30000 ~ #50000

Aceite Silicona (Denso) #30000 ~ #50000

MACIIFBREETANS,
Fill up to 80%.
Nur zu 80% befuellen.
Remplir a 80%.
Llenar hasta el 80%.

X Il YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.




A7 3> IN—YZ (1T BIBE / Installing Option Parts

Die Montage von Tuningteilen / Piéces options (non-incluses) / Instalacion de piezas opcionales

7AY NRIESAH—ZBUIIT B5HE

If installing front stabilizer

Einbau eines Frontstabilisators

Pour le montage d'une barre anti-roulis avant
Si instala barra estabilizadora delantera

No.1162 k
4x8mm v hER %

Set Screw
Gewindestift

Vis BTR 4x8mm
Prisionero 4x8mm

No.1162
4x8mm 2V hER

Set Screw
Gewindestift
Vis BTR 4x8mm

/ Prisionero 4x8mm

3x12mm /
Q
No.1161 \. €0

3x3mm v hEX
Set Screw No.1161
Gewindestift N A
Vis BTR 3x3mm 3x3mm v hEX
Prisionero 3x3mm Set Screw
o * Gewindestift 3x12mm

Vis BTR 3x3mm
Prisionero 3x3mm

70V A5 EZ A/ —0DFAE / FRONT STABILIZER ADJUSTMENT

Justierung des Frontstabilisators /REGLAGE DE LA BARRE ANTI-ROULIS AVANT / AJUSTE BARRA ESTABILIZADORA DELANTERA

FIWDICEAD Y EREZLET, NL7AIDIBMMEY NERERTERILY —DHEDFZEZE22ET, 2mmOARAL Y F T, EADEY M EXDREKIC

ZIERINS —EEMTDLSICRELE T, Ric. EEDITVVANY TZZAIEALZEERS B THELED,

Firstly adjust left/right movement. Line up the points where 4x8mm set screw on bulkhead side and stabilizer holder meet. Using a 2mm Hex Wrench, adjust the left
and right set screws so they touch the Stabilizer Holder at the same time. Next, rotate the stabilizer cams and adjust the left and right Down Stop.

Zuerst den Ausfederweg auf beiden Seiten einstellen. Bringen Sie beide Seiten des Ausfederwegs auf eine Hoehe. Nehmen Sie einen 2mm Inbusschluessel und
justieren Sie die Schrauben entsprechend. Anschlieflend kann ueber die Exzenter das Rollzentrum variiert werden, um das Kurvenfahrverhalten des Modells
an die Streckenverhaeltnisse anzupassen.

Aligner les triangles droite/gauche ave les vis BTR de 4x8mm de la cellule. Utiliser une clé hexagonale 2mm pour ajuster les vis BTR droite/gauche afin qu'elles touchent
le support de la barre anti-roulis en méme temps. Tourner ensuite la cam de la barre anti-roulis afin d'aligner les 2 couteaux de la barre anti-roulis.

Ajuste en primer lugar el movimiento izquierdo/derecho. Alinee los puntos donde se encuentren los tornillos prisioneros 4x8mm y el soporte de la estabilizadora.
Utilizando una llave Allen 2mm ajuste los tornillos prisioneros par que contacten al mismo tiempo con el soporte. Ahora gire los reguladores y ajuste los topes
inferiores izquierdo y derecho.

4x8mm v hEX

Set Screw
Gewindestift

Vis BTR 4x8mm
Prisionero 4x8mm

A [
TIOVANY T AT ERL BT IOVRANY TZRET D, AT EHAL TIOVANYT
Down Stop Stabilizer Cam Adjust Down Stop Stabilizer Cam Down Stop
Ausfederwegsbegrenzung Exzenter Rollzentrum-Justierung Exzenter Ausfederwegsbegrenzung
Butée basse Cam de barre anti-roulis Réglage de la butée basse Cam de barre anti-roulis Butée basse
Tope Inferior Regulador Barra Ajuste Tope inferior Regulador Barra Tope Inferior

X AlfEAfb. / Must be purchased separately! /
Das Teil ist nicht im Bausatz enthalten! / Doit étre acheté séparément! / Debe comprarse por separado.




@ AN

DESPIECE

<70OY k>
< Front>
<Vorne>
<Avant >
< Delantera>

<70 bF>
< Front>
<Vorne>
<Avant >
< Delantera>

EXPLODED VIEW
EXPLOSIONSZEICHNUNG
VUE ECLATEE

3x18mm(TP F/H)

3x10mm(TP)

GDFA012

<78V 7RIV >
< Front Axle >

< Die Vorderachse >
< Arbre rigide avant >
< Eje Delantero>

<H—KRtA/1\— >i

< Servo Saver >
< Servo Saver >
< Sauve-servo >

< Salvaservos >

<N\yFU—=FRIVE— >
< Battery Holder >
< Akkuhalterung >
< Support de batterie >
< Soporte Baterias >

<tVR—=IvTb>

< Center Shaft >

< Getriebeeinheit >

< Axe de différentiel central >
< Palier Central >

I
1
1
I
I
I
I
1
v

g—z.wamm(TP)
]

373)(1 8mm(TP)

) ORI65123

I
<TYN=VvI—>
< Upper Chassis>

N <Obere Chassisplatte>  @)FA305 <E—%—>
\\ < Chdssis supérieur> <Motor >
N, <Chasis Superior> < Verbrennungsmotor >
N <Moteur >
AN < Motor >

%sm 8mm(TP)

<U¥>

< Rear >

< Hinten>
< U¥F7> <Arriére >
< Rear Differential > <Trasera>

T < Hintere Gear Differential >
: < Différentiel Arriere>

. < Diferencial Trasera >
I

© Copyright 2013 KYOSHO CORPORATION / 248 s i 1 5

EP FAZER VE-X




VAN

7% X| / Exploded View / Explosionszeichnung / Eclaté / Despiece

708>k / Front/Vorne /
Avant / Delantera

PR —
O D)

@‘\\
74 FA021

(13FA004

e —ay
s

p
7

<70V FEVIN—>

< Front Shock >

< StoBdampfer, vorn >

< Amortisseurs avant >

< Amortiguadores Delanteros >

N
G
! &
87)BRG001
Q
FAOOS—Q >>

& @0)FA005B

92638

(18 FA005B

(DFAT 101

92638

gfaxmmm(TP)




H—7mR+tz -+ /X\—/ Servo Saver / Servo Saver /
Sauve-servo / Salvaservos

FA005B

@Fno21 —F

]

I
@)FA006B —E2

I

FA005B

%—@ FA021

I
S
>“- 25 FA006B

(R
{0

FA017

7w )X\—<+ 2 — / Upper Chassis / Obere Chassisplatte /
Chassis supérieur / Chasis Superior

3x10mm(TP) %

96238

‘—. (9 FAo06B
2

FA006B

AN
(%
.~ 1284
N
%% 2.6x8mm(TP)

3x10mm(TP)




22—+ 7 b | Center Shaft / Getriebeeinheit /
Axe de différentiel central / Palier Central

({1)92051

96643

BRGO014

£ —42— / Motor / Motor / Moteur
Motor

(R) ORI28191

FAsoZl-ss

3x6mm




1)+ / Rear/Hinten/ S ittt 1

" 30913T1 -
Artiére / T :
mere  ‘rasera 2006 Z/\ILA ¥ T LwH KX

2006 Subaru Impreza KX1
For 2006

92638

(19FA005B

30914T1 :
2007 RNV 2 T Ly KX2

@0)FA005B 2007 Subaru Impreza KX

N

3x10mm(TP) 4@;@:: V “j?/
T @FA021— 1284 =

<U¥EVIN—>

< Rear Shock >

< StoBdampfer, hinten >

< Amortisseurs arriere >

< Amortiguadores Traseros >

N N
: 1 ® BRGOOE _a)—@FA021

(DFAT 101




77 %% | Differential / Gear Differential
Différentiel / Diferencial

92051

@vzo12

@8 vzo12

@—.vzom
N

AY
@vzo12—Q,
Ay

@)vzo12

%> JX— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador




Z/\o 7’ \o—“/ SPARE PARTS % FOR JAPANESE MARKET ONLY.

IN—Y %

RA (F—No.&EA¥)

K TE

IN—Y %

Part Names

Quantity

(k)

Part Names

| NA (F—No.& AK) | k&

Quantity

(Fitk)

Flat Head Screw

V—)LRRFY> 2 (5x10x4) Uy F vty ~(40T)
BRGOOT Shield Bearing (5x10x4) x4 1000 V8002 Ring Gear Set (40T) D@x1 650
—)LRRFY> T (12x18x4) F7¥VPyh
BRGO08| Shield Bearing (12x18x4) x2 1800 | |VZ012] pifterential Gear Set x4 X8 900
Y—)LRRFJV 7 (10x15x4)2 AD VZ022 | L FVINIR— (TS5 D)
BRGO14| Shicld Baaring(10x15x4)2pcs | @ X 2 1200 BK | Urethane Bumper (Black) X1 400
YRA7—Ltyh @D®x1 ®x2 HC #1754 (A
FA00S i“seje)flis}on A Sﬁt ©x4 %00 | |W8007| G Biaphragm (§Nr3ite) x8 400
v NT&Y “AR—
FA004 x 1 500 5.8mm EO/R—/L (5R) .
T\“U;ﬂc'e ';'Ub Sﬁ‘t - @ g ®1 ® 1284 | 5 8mm Pillow Ball (Silver) x 8 200
\V\—/OvREy X Ho—7>57F(B)
600 =277 (&
FA0058 Iaum;er R°7d Se'[7t' - 18) @Q%D x4 1708 | Color Antenna (Black) x4 500
=I5V v 56 X2 S ]
_ 4 KS-204WP + — 7R (Bh7kEY)
FA068 |;r'nkage Crank Set — (32@3@ 3 x 1 00 82123 |3 204WP Servo (Water Proof) x1 3800
A=V / T7IvT7 ey 5 - ==
FA007 | I / x4 BYx2 220 KR-200 Z1E#
W:eel/—ij Shlelf;zse}\ 1 1500 82216 | syncro KR-200 Receiver ®x1 5500
AV ov Ty X =3 —h—
FAQ08 | gying Shaft Set @x4 Gx4 500 ORI CK)VN%SIE?E%F—jgﬁwE ’
Fao12 | JATLS— | TUIN—27—t2y b 62 €9 64 6 @8 x 1 200 28191 | ORION NEON ONE Brushiess Motor @x1 4800
Susholder Shock Stay Set Ghx2 KV-2400 (Censor | ess)
YAV vT7hEYh 2x1Tmm E>
FAO16 | Suspension Shaft Set x2 @x1 400 92051 | 5541mm Pin @x10 300
Y—REA/N\—I+v TRy b ATy TEY
FAO17 | Servo Saver Shaft Set €@ x2 700 92638 | 5nap Pin x 10 200
E AN ARYITF—7 (ITmm [E)
FAO21 King Pin Set BBx4 400 964418 Sponge Tape (Thick 1Tmm) ®x 1 300
Myyvy- (EP FAZER) 5x7mm YLty 0.1,02,03(%10%A)
FAO51 | Main Chassis(EP FAZER) | @ X1 1200 | 96643 | 5y7mm Shim Set @ X g opesen01,02,0| 450
79\ —h\ - (EP FAZER) RR)+7 M dx 27mm/6 A BS107)
FA052| (joper Cover(EP FAZER) | @ @@ X1 1000 | 97001 | geye| Shaft (4x 27mmibpcs BS107)| 2V X € 600
N\ v7)-Hlg - (EP FAZER) x 1
FA053| Battery Holder(EP FAZER) | (@x 2 400
Myyv7heyh (EP FAZER)
FAO54 | Main Shaft Set(EP FAZER) x1 800
Motor Mount(EP FAZER) X —E/— YA LT WA — VB D E T,
Faose.6e| X\ ~F ¥ (68T-48P/EP FAZER)| . 4 400 ZOHE. RE—YRENEASNTVET,
Spur Gear(68T-48P/EP FAZER) Note that some parts are not sold as spare parts!
FA300 T4 V8=t MFazer VE-XFazer EP/4pcs) ®® @ GDaeR Einige Teile sind nicht einzeln erhaeltich!. o
Oil Shock Set(Fazer VE-X/Fazer EP/4pcs)| x4 X4 @ X8 2500 ﬁlttentmn ! Certaines p|ectzs ne sont pas v(;andues au détail.
FA304| CoAVET 33T480 9 F gunas piezas no se venden por separado.
-33 | Pinion Gear 337-48 Pitch x1 300
BER A\~ (Fazer VE-X / Fazer £P)
FA305 | peceiver Cover(Fazer VE-X | Fazer EP) @x1@x 1 350
5.8mm R—JLTVR
LA43 | 5.3mm Ball End x 12 300
TIT—R B®x2
V8001 | pifferential Case 26x12mm TP YSEZ | o 450
2.6x12mm Self-Tapping




IN—Y%
Part Names

T aviN—Yy

HNZA (F—No.E AR
Quantity

K
(k)

OPTIONAL PARTS

IN—Y%

* FOR JAPANESE MARKET ONLY.

AA (F—No.EARD)

K T

Part Names

Quantity

(Hitk)

FAwo0z| ST AZEZA T — b [VINIF L= ROSEEA | 00 [VZ078| 702 FAT U5 (45x16) 8 | VONESV\—BY T RIAA | 400
Rear Sway Bar Set 3types (Hard, Medium and Soft) -4516 | Front Spring (4.5x1.6) Silver | For V-ONE Shock, Includes 2pcs (Soff
SPH—REAN-2T )7ty |Q0),eH N—Fa(T NIy FI= MY TE Ry TRLY K397 (19 24 A

FAWO004 SP Servo Saver Spring Set | instead 0f @0). Hard type 500 w5197V Velvet Coating Triple Cap Thread Shock § 2pcs 4000
AF— VARV FEY v ME9T) | @), B et HCEA TS L (B) L3 8A

VSWOT8| Steel Bevel Gear Set (39T) | instead of (D), (. 3800 | |W6006) |45 Diaphragm (Biack) instead of (@. 8pcs 400
AF— VAN VF71y MA0T) | @D, 78 & 55H: FA—=RATU 54y b (S) | VI MIT4T L)\~ FOIES

VSWO19| Steel Bevel Gear Set (40T) | instead of (77, 78! 3800 92491 | On-road Shock Spring Set (S) | 3ypes (Hard, Medium and Soft)| S0
H=RY IRV MET ATV TL=b (FW08) | KT A& LoD EBIE AvO—RRAT V58 b (YT M) | 940NEVESHNRT Y5 3EE

VSWO40! Garhon Front Body Mount Plate (FWOS) | Body is Firmly held. 1000 | 192721 | (31 oad Spring Set (Soft) | 3tpesolsyrgtichae sterrans2it,| SO0
H=RYYYRTARTY M TL—b (FW0) | RT 4% LoD LEE W6065 | € =7 > F+(25T-48P) &3

VSWO41| Carbon Rear Body Mount Plate (FW05) | Body is Firmly held. 1200 -25 | Pinion Gear (25T-48P) tead of (8) 400
AF—=)VANVF Y4y N38T) | @), (&3 W6065 | =7 >+ (26T-48P) (e it

VSW045 Steel Bevel Gear Set (38T) | instead of (77), 78 3800 -26 | Pinion Gear (26T-48P) instead of (%) 400
7OV RRAEZAH =ty b | N—Fa21T W6065 | =7 >+ (27T-48P) (&35

VZ084 Front Sway Bar Set Hard type 1300 -27 | Pinion Gear (27T-48P) gtead of (M 400
OV MRS =2y N (YT | VT R 24T W6065 | E =4 > F+7(28T-48P) (& 3

VZ0843 Front Sway Bar Set (Soft) Soft type 1300 -28 | Pinion Gear (28T-48P) &tead z:f 400
LSDF++t v I (V-ONEF) Ty bA W6065 | 7 > F+7(29T-48P) (50)& 3348

VZWO00S| TCD Gear Set (for V-ONE) | 1 set 7500 29 | Pinion Gear (29T-48P) &tead of @ 400

vZwoo| 7OY 77 7—RY—)L | 4AY W6065 | £ — 7 > F+7(30T-48P) )&

01 | Front Differential Cace Seal | 4 pcs. 350 -30 | Pinion Gear (30T-48P) &tead of @) 400
LAY TA=LN\VIR=(T5y)) | @ &3 By IH A X W6065 | E=7 > F47(31T-48P) (& 33H

VZWo61 Urethane Foam Bumper (Black) | instead of @). Large size. 400 -31 | Pinion Gear (31T-48P) &tead z;f 400
BAF R UINNILY v T b Qe FRVEDAANY We065 | £ =7 > F+7(32T-48P) (e it

VIW2I) 64 Titanium / Bevel Shaft | instead of @1). Ttanum made 2pcs| 1300 32| Pinion Gear (32T-48P) instead of %) 400

VZ072| 70> FRT YT (25¢1.7) & [ VOl /-@N-F2EA | | W65 | E— A >/ F(33T-48P) (e i 400

-2517 | Front Spring (2.5x1.7) Gold | For V-ONE Shock, Includes 2pcs (Hard) -33 | Pinion Gear (33T-48P) instead of (%)

VZ072| 707 ATV T (31.7) R |VONESYI-RSTA7LAA |00 We065 | =7 >/ +7(34T-48P) (E)lrsd 400
-3017 | Front Spring (3x1.7) Black For V-ONE Shock, Includes 2pcs (Medium) -34 | Pinion Gear (34T-48P) instead of )

VZ072| 707 FATY 7 35x1.7) 8B | VONES /=BT RAA | 400 We065 | =7 >/ +(35T-48P) B 400
-3517 | Front Spring (3.5x1.7) Silver | For V-ONE Shock, Includes 2pcs (Soft) -35 | Pinion Gear (35T-48P) instead of ()

VZ073| 70V R AT Y (3.5x1.6) £ | V-ONEAV/S—R/N\— F2KA 400 ORI [ ORONRIOONE RE— K3~ FA—5—| @)y 4 3800
-3516 | Front Spring (3.5x1.6) Gold | For V-ONE Shock, Includes 2pcs (Hard) 65123 | ORION R10 ONE Electric Speed Controler

VZo73| 70> b AT T (4x1.6) B | VONESVI-BSFATLAA |50

-4016

Front Spring (4x1.6) Black

For V-ONE Shock, Includes 2pcs (Medium)




IN—Y%
Part Names

A —

"7+« BODY SHELL

AnE
Description

kT

(FiR)

IN—Y%
EUN\EINES

* FOR JAPANESE MARKET ONLY.

AE

ki

(FiR)

Description

BRIEFETRART 4ty b PAINTED COMPLETE BODY SHELL

FAB152| AW AV TV IBKK JUTRT 429 b | #7478, 9479, 257591 | 4500 39287 | R H—FH—)U (ARTANSX) | FH—Ib, RRH=FH—)b
SUBARU Impreza KX1Clear Body set Body, Decals, Wing Spoiler, Masking Shest -1 Sponsor Decal (ARTA NSX) | Body Decals, Sponsor Decals 1200
ANV AYTLyBKKL T A=bey b | TA=I N 3% MRSGT3002007 RT 4 £ v b | 474 Fh-194 7532559~
FABTSS1| SUBARU Impreza KX Decal sei BooyDecals | 1000 || 30288 | 1y07A M-S GT300 2007 Body Set | uy Decas, irg o Masirg e | 4200
FAB151| A WWRA= VT b RT Ay b | 570 70 IAIRRE5 || (39288 [ AR F—FA—)b aprMRS) | Fh—1b, AR —FA—Ib| oo
SUBARU WR Car CONCEPT Body, Decals, Wing Spoiler, Masking Sheet -1 Sponsor Decal (apr MR-S) Body Decals, Sponsor Decals
ARIY=Th=I (R WRA— VT M) ZARY =T A=)V AMGA LT R4y 74 FH— A Y IRE Y~
FAB151-1 1200 T ADIM2007 RT A £y I | #74,70-174 75 A%V 59=h
Sponsor7D§caI(SUBARUTVVR par CONCEPT)| Sponsor Decals 39289 AMG Mercedes DTM 2007 Body Set | Body, Decals, Wing Spoiler, Masking Sheet 3500
A—7Z 2005 RT 1 ’T4 TH=,74 VI RAF V59~ 39289 | 2 H—FH—Ib (MG VLT = PR
2 /177, ’ R’Y=77h- VT ADIM2007) | 7AH—Ib, ARV —=FHA—)b
89269 | SUPRA 2005 Body Shell Body, Decals, Wing Spoler, Masking Sheet 3000 -1 | Sponsor Decal (AMG Mercedes DTM 2007) | Body Decals, Sponsor Decals 2000
39269 | A/ Y=7h=Ib (4 FY7 4 FAA=TF)| TH—Ib, ARV Y =T H—Ib 39290 | R H—7-1b (udi ALDTHTeam Aot SporslineNod) | 71—, ZFSH—F A— b
-1 | Sponsor Decal (DYgN;C'jTLY TOMS SUTA) Body Decals, Sponsor Decals | 2200 -1 | Sponsor Decal(Audi A4 DTM Team Aot Spotsine No) | Body Decals, Sponsor Decals | 2300
LEXUS SCA30 BART A L2 b | £74,74-1b94 79 2R%55-1 ZyYGT-RGT500/2008 AT A1y b | K74 77175 RS9~
39277 | | EXUS SC430 Basic Body Set | Buy,Decds,ing Sple singsest | 3500 | | 39292 | N1 GT-R GT500 /2008 Bocly Set | &y, Decl, g Sl esting et | 3800
39277 | AKV#—7h—Il (OPEN INTERFACE SC430) | 7H—)b, ARV H—Fh—Ib 39292 | ZE =7 1—I (BF 1- 774 GTR) | ZH—Ib, REVH—FH—IL
-1 Sponsor Decal (OPEN INTERFACE SC430) | Body Decals, Sponsor Decals 3000 -1 Sponsor Decal (MOTUL AUTECH GT-R) | Body Decals, Sponsor Decals 2100
39283 | ARV —=TH—=IV(T27—1) F430GT) | 7H—Ib, ARV H—=FhH—)b oy e = T
. ! 12 39295 | ARV/H=Th=Il(hIbY 2y 7 MPULGTR008) | TH—Ib, ARV Y —TH—Ib
-1 | Sponsor Decal (Ferrari F430 GT) | Body Decals, Sponsor Decals | 1200 -1 | Sponsoor Decal (CALSONIC IMPUL GT-R 2008) | Body Decals, Sponsor Decals | 2000
2y TITUTA LGS0 K7 40y b | 874,700,747 TRA%7 579~ b 39296 | ARVH=77~Ib (Lightning McQueen apr MR-S) | 7 H—)b, AR H—FH—Ib
39286 NISSAN Falrlady Z GT500/2007 Body Set Body, Decals, Wing Spoiler, Masking Sheet 3800 -1 Sponsor Decal (Lightning McQueen apr MR-S) | Body Decals, Sponsor Decals 6000
39286 | ARH—=TH—IU (XANAVINISMO 2) | 7H—Ib, ARV —=Fh—)b 3800
-1 Sponsor Decal (XANAVI NISMO Z) | Body Decals, Sponsor Decals
39287 HONDANSX GT5002007 R7 vy b | 74 70-1b,94 V4 RAF V49~ b
HONDA NSX GT500 2007 Body Set | Body, Decals, Wing Spoiler, Masking Sheet | 3600

% FOR JAPANESE MARKET ONLY.

A (F—No.EAE) |k EfM IN—Y% A (F—No.EAE) |k EfM
Quantity (FiHR) Part Names Quantity (FiR)
AV ATy gKK BRERAAT 1 | BiEsem Kbz
FAB102 R/HTT 5400 RNV T 911 GT2
SUE}ARU \Impreza KX1 Cfm}iletid Bcidiy\ Set ?ajlit?d:owplete body shell vzBoo7| (RT7AR) BUEESE 4800
FAB103 AW ATV YK BERRRAT « | BEEETTA 5500 W | Completed Body Set Painted complete body shell
SUBARU Impreza KX2 Completed Body Set| Painted complete body shell (Porsche 911 GT2 / White)
ARTA NSX 2007 BIEHEZR ANVA Ty (WRC2004) | ssgs=m
FAB0O7 Completed Body Set (ARTA NSX 2007) | Painted complete body shell 6200 VZB008 Completed Body Set (SUBARU IMPREZA WRC2004) | Painted complete body shell 4800
X7 Z7—L > F1GIRGuIfRacing | BEFEM RV T 911 GT3 RSR BEEETTR
FABOO9| ¢l aren F1 GTR Gulf Racing Paintedygomplete body shell 7800 VZB013 Completed Body Set (Porsche 911 GT3 RSR)| Painted complete body shell 5200
TANR=T4 0= DBRINODIILM 2008 | 35 52Rs YARL— )by  C6-R™ | BEESTR
FABOT0] psion Mertin Racing DBR9 No.009 LM 2008 | Painted complete body shell | 7890 | |VZBO15| GLEVROLET® CORVETTE® C6-R™| Painted complete body shell | 8400
ZNL WRA— dvt 7 M #sEz=m
FAB101 SUBARU WR Car CONCEPT | Painted complete body shell 5500
PBFO05 ANV A>T Ly WRC BIEETT 7000

Completed Body Set (SUBARU IMPREZA WRC)

Painted complete body shell




IN—Y%
Part Names

| "

A (F—No.EAH)
Quantity

k E i
(Hitk)

Part Names

| MZA (F—No.& A

Quantity

k TE i

9 /r ‘\7 TI R E % FOR JAPANESE MARKET ONLY.

<24mmig> <WIDTH 24mm>

IN—V%

(Hitk)

92014 | VAU v 7 %1+ M-40MN 2BA 1100 | [AGTOO1| A3V 71317 (£32) 7 A HEA KA —) VS |
-40 | V-Slicks Tire M-40MN 2pcs S 24mm Radial Tire (Semi Slick A) 4pcs Glued and shaped on a wheel
92018 | KCAU v 7244 (VT ) 2{BA AGT002| Unm7 YT IV (23R y7B) MEA RA—)VEBER | a0
S | KC-Slicks Tire (Soft) 2pcs 1200 S | 24mm Radial Tire (Semi Slick B) 4pcs Glued and shaped on a wheel
92018 | KCAU Y784 % (3747 L) 2{EA S1)—-7ays84% 2{EA
M | KC-Slicks Tire (Medium) 2pos 1200 | [FAT10T 22 Block Tire 2pcs 600
92018 | KCAU w724 (I\—F) 2{BA 1200 VZT001 | 2mm7I7 A4 7 (22 A1)y A) 2{BA
H | KC-Slicks Tire (Hard) 2pcs M | 24mm Radial Tire (Semi Slick A) 2pcs 1100
UmFITIVAA T (L2 7 A) 2{BA VZT001 | Umm7I7 V31 (2R v 7 A) 2{BEA
AGTOO01 4 Radial Tire (Semi Slick A) 2pcs 600 S | 24mm Radial Tie (Semi Slick A) 2pcs 1100
UnmTIT VAT (22 RY v B) 2{BA VZT001S| Unm7I7haA ¥ (2R v 7 A) MEAN  RA—IUEEE
AGTO02| 54mim Raial Tire (Semi Slick B) 2pcs 600 -4 | 24mm Radial Tre (Semi Slick A) 4pos Glued and sheped onawneel | 2800
VZTHOOIM| 24mm7 Y7 V34 ¥ (L2 A1)y A) MEA  RA—)UEEE 2800
-4 24mm Radial Tire (Semi Slick A) 4pcs Glued and shaped on a wheel
/j-\/r_}b WHEEL % FOR JAPANESE MARKET ONLY.

IN—Y%
Part Names

AA (F—No.EAKD

Quantity

>k E i
(Hitk)

IN—Y%
Part Names

AZA (F—No.EAE)
Quantity

k TE i

(HitR)

AVF—2RID

92012 | I702475 — )l (155K~ 1) 24mmig 2BA 400 VZH001 | KA —)b (6ERK—2 /A) 24mmiig 2BA
BK | Aero 24 Wheel (15-spoke / Black) Width 24mm  2pcs W | Wheel (6-spoke / white) Width 24mm_ 2pcs 400
92012 | I7R24%( — b (15K AK~7 / B) 2ammig  2{BA VZHOO1 | KA =)V (6RAKR—7 / A) 24mmig  8EA
W | Aero 24 Wheel (15-spoke / White) Width 24mm  2pcs 400 8W | Wheel (6-spoke / white) Width 24mm  8pcs 1000
92012 | 17 ~Ih (15KAF-7E16EN)) 24mmig 8EA 1000 VZH001 | KA =)V (6RRK—% 1 B) 24mmiE 2BA 400
-8BK | Aero 24 Wheel (15-spoke Black / 8 pcs) Width 24mm  8pcs BK | Wheel (6-spoke / Black) Width 24mm  2pcs
92012 | T702#4 - (15KA%~4 B8ENY) 24mmiig 8EA 1000 VZH001 | FA—JV (6RZAR—7171)=>) 24mmig 2EA 400
-8W | Aero 24 Wheel (15-spoke White / 8 pcs) Width 24mm  8pcs GR | Wheel (6-spoke / Green) Width 24mm_ 2pcs
92012 | I7NUA -l (EEAR-7 /ERT)-V) 24mmiE SIELA 1000 VZHooR KA =V (TRRR—7 1 4R) 24mmiig 2EA 500
-8KG | Aero 24 Wheel (15-spoke / F.Green) Width 24mm  8pcs Wheel (7-spoke / Silver) Width 24mm  2pcs
92012 | I7A2H ) (15KAA-7 1&fL ) 24mmig 8EA 1000 VZH003 | KA —JU (15K K—7 1 &) 24mmig 2EA 400
-8KP | Aero 24 Wheel (15-spoke / F.Pink) Width 24mm  8pcs BK | Wheel (15-spoke / Black) Width 24mm  2pcs
92012 | I700H( ) 55AF~7 &R/ 1A 2ammig  8fAA VZH003 | KA —JU (15KZAK—7 | &) 24mmiE  2{EA
-8KY | Aero 24 Wheel (15-spoke | F.Yellow) Width 24mm  8pcs 1000 GL | Wheel (15-spoke / Gold) Width 24mm  2pcs 500
92016 | KRA—IV (1Y TL v 1 %) 24mmig  2{EA 500 VZHO003 | #f~b (155K~ /77 X4Y 97 24mmig  2fAA 500
GL | Wheel (Impreza / Gold) Width 24mm  2pcs GM | Wheel (15-spoke / Gun metallic) Width 24mm  2pcs
AGH001| KA —)b (6RAR—7 / 24mmiE  8f@ - R—2 1% =
-8W | Wheel (E(i-;ioke/WhitEe)) Wimgjmm sl!? 1000 vzgoos Meeflﬁ(jr,sfpz\kz/&f,z%; %mﬂé‘imm g@)\ 500
° — ° pcs
AGHOOT | A =/l (BRRR=7 [} v %) 24mmig  8fEA 1500 VZH004 | A —)b (BRRR—7 /4R) 24mmig  2{EA
-8SM | Wheel (6-spoke / Chrome Plated) Width 24mm_ 8pcs S | Wheel (5-spoke / Silver) Width 24mm  2pcs 500
AGHO01 | KA —)L (6ARR—7 / H) 24mmig  2fEA 400 VZHO06 | #1-Ib (1042 5~7 18147t hamm) 24mmig  2fEA
W | Wheel (6-spoke / White) Width 24mm  2pcs BK | Wheel (10-spoke / Black / Offset 4mm) Width 24mm  2pcs 500
VZHO07 | NSXBRA—1b (652F~7 13- F) 24mmiE  2fEA 500
GL | Wheel (NSX/ 6-spoke / Gold) Width 24mm  2pcs
VZHO07 | FA =1V (6FRR=714LVY) 24mmiE 2MEA 500
OR | Wheel (6-spoke / Orange) Width 24mm  2pcs

INNER SPONGE

% FOR JAPANESE MARKET ONLY.

IN—Y% HNE K TE A IN—=Y% NE K T

Part Names Description F1k) Part Names Description (FHh)

250K \ild iy (Hard /Biack) | amme. 70 | |o2013 | LIS R el 200
3250M i er e Orey) | apee. 750
362505 H)}Ilglfméz; (%/gftb // Wh{ng) ﬁg\ 750



/\\\7 I) y 7“ BALL BEARING % FOR JAPANESE MARKET ONLY.

IN—Y% AZA (F—No.EAED) | *E
Part Names Quantity (FiR)
=)V X715 (5x10x4)

IN—Y% | MA (F—No.E A | K

Part Names
BRGO14| 770 Y =)V RAT >4 (10x15x4) | 2ELA

Quantity (Fh)

BRGO0T| Shield Bearing (5x10x4) 4pes 1000 TS | Teflon Shield Bearing (10x15x4) | 2pcs 500
BRGO01| SUS ¥/—JU AT 1) >4 (5x10x4) | 2{EA 800 BRGo15| 2V KT 1) > 7 (3/16x3/8x3) | 2/BA 1000
SUS | SUS Shield Bearing (5x10x4) | 2pcs Shield Bearing (3/16x3/8x3) 2pcs
BRGO01| 770 Y=V RRT U4 (5x10x4) | MEA 800 BRGO170 F—TVRT 1) (20x25%4) | MEA 1300
TS | Teflon Shield Bearing (5x10x4) | 4pcs Open Bearing (20x25x4) 1pc
2 —JV EXT 1) > (5x8x2.5) | 4EA =V ERT )27 (12x21x5) | 2fEA
BRG002| Shield Bearing (5x8x2.5) 4pcs 1000 | |BRGO18| §hield Bearing (12x21x5) 2pcs 1000
BRG002| SUS —Jb AT 1) >/ %7 (5x8x2.5) | 2{ELA BRG01S0 A—TURT T (3x6x2) | 2{EA 00
SUS | SUS Shield Bearing (5x8x2.5) | 2pcs 800 Open Bearing (3x6x2) 2pcs 7
T— )V RXT 1) (4x8x3) | MEA TIVIF=TIURT YV (4x8x2) | 2fEA
BRGO03 Shield Bearing (4x8x3) 4pcs 1000 BRGO20FO Flanged Open Bearing (4x8x2) | 2pcs 1200
BRGO003| SUS /—JU RRT 1) >/ % (4x8x3) | 2ELA 800 BRG0200 F—TRT )T (4x8x2) | 2EA 1200
SUS | SUS Shield Bearing (4x8x3) | 2pcs Open Bearing (4x8x2) 2pcs
=V ERT 7 (8x14x4) | 4EA =V ERT 1> (8x22x7) | 2fEA
BRGO004| Shield Bearing (8x14x4) 4pcs 1000 | |BRGO21| §hield Bearing (8x22x7) 2pcs 1000
=V RXT 1) > (8x16x5) | 2EA =V RXT 1) > (6x10x3) | 2fEA
BRGO0S| ghield Bearing (8x16x5) 2pcs 650 |  BRG022| Gpield Bearing (6x10x3) 2pes 1000
V=)V ERT 15 (6x12x4) | 2{EA =)V REXT U7 (3x7x3) | 2BA
BRGO06| Shield Bearing (6x12x4) 2pcs 1000 | |BRGO23| §hield Bearing (3x7x3) 2pcs 700
=)V X7 1> 7 (3x6x2.5) | 2fEA =V RERT 1) > (6x13x5) | 2fEA
BRGO07| Shield Bearing (3x6x2.5) 2pcs 700 | BRGOZ5| Ghield Bearing (6x13x5) 2pes 700
T INT )7 (3x6x2.5) | 2fEA =)V ERT )25 (9x14x4.5) | VEA
BRGOO7F| Flanged Bearing (3x6x2.5) | 2pcs 1000 |  |BRGO26| Shielq Bearing (9x14x4.5) 1pc 700
=)V RRT 1) > (12x18x4) | 2fEA F—TRT 1> (3x8x2.5) | 2{EA
BRGO008 Shield Bearing (12x18x4) 2pcs 1800 BRG0270 Open Bearing (3x8x2.5) 2pcs 900
=)V ERT 15 (3x8x4) | 2(BA T— UV RRT 1) (5x9x3) | 2fEAA
BRGO09| Shield Bearing (3x8x4) 2pcs 1000 |  |BRGO28| §pield Bearing (5x9x3) 2pcs 1000
=)V ERT 1) % (8x12x3.5) | 2{EA =V RRT 1) T (7x11x3) | 2fEA
BRGO™| Shield Bearing (8x12x3.5) 2pes 1000 | [BRGO29| Shjeid Bearing (7x11x3) 2pcs 600
F—TURT 17T (8x16x4) | 2{BA =)V RRT 1> (2x5x2.5) | MBEA
BRG0120 Open Bearing (8x16x4) 2pcs 800 BRGO30| Spheld Bearing (2x5x2.5) 4pcs 1000
=)V X717 (4x7x2.5) | 2fBA =V X7 1) 7 (5x11x4) | 2fEA
BRGO13 Shield Bearing (4x7x2.5) 2pcs 1000 BRGO31 Shield Bearing (5x11x4) 2pcs 1000
TV INT )T (4x7x2.5) | 2{EA TIAZART YT TMEA
BRGO13F Flanged Bearing (4x7x2.5) 2pcs 1000 BRG100 Differential Thrust Bearing 1pcs 400
BRGO14| 2V K77 1) > 7 (10x15x4) | 2/BA 1200 BRG102| A7V LAZXZ AT )T (4x9x4) | VEA 600
Shield Bearing (10x15x4) 2pcs SUS | Stainless Thrust Bearing (4x9x4) | 1pcs
AZ AT )25 (4.8x10x4) | MEA
BRG103 Thrust Bearing (4.8x10x4) 1pcs 1000

. O O O I) y 7\\ O'RI NG % FOR JAPANESE MARKET ONLY.

& IN—V% |I7\]§(=F—No.<‘:7\§5l) i N—Y% |I7~]§(=F—N EAE) |k Ef
Part Names Quantity (Fi1R) Part Names (FR)

0RGU28K| O e 7o aiac B 200 | |ORGOS| Siicone Ot (e x| 1omee 400
0ra0s e o orney | o 200 | - (0Roo8H| 8 o o6 Biacy | oper
0Re0seK| O3 o T incry ) | 1o 200 | ORG10BK| O e T biacky | aves 200
ORGO | e (o o st | o 600 | |ORG2| Sions O-tng (12 Orenge) | topee 200
ORGISKR) S .m0 (o r sk e | o 600 | |ORG1S| Giitone O-ting (1a | Orange) | apes. 300
ORrG04| Qe Tl ey o 200 | |onieek| G ine Tota rbiacky | amen 300
ORGO45 ;/illiign\é%l-)rizgﬁ él(DTSS%Ea\ﬁ;; Eﬁi\ 400 | |ORG22 s{||:{:c?négunn/g7(g§22//%lr/a;g{e; 32?]:5\ 400
ORGUASS| Sione oty (i 8 £ 1 S | 1orea 400

ORGO5 §|:éo:|me/8lﬁm/g%g ?’o’rrkn;e{) 18:)5\ 400




IN—Y%

RE

* E

Part Names Descrlptlon (FHitk)

* Power Zone ACIDCY 1 v 7 F+—V v — XTI =1 47800
Power Zone AC/DC Quick Charger | Charger compatlble with 1-12 cells.
Power Zone PS-25A (DC12VEEILER) | AC100VER-DCI2VEELER

*| 72321 power Zone PS-25A AC100V/DC12V | 14000

96174 JAXFv IV —F ZER/ A APHIEY—F 800
Noise Cancel Sheet Protection sheet from noise effects.

| KZE (F—No.& A%
Quantity

>k TE i
(iR

2)avy—iv TIFAILDENBALE
96152 Silicone Seal Prevents diff oil from leaking 800
96154 | KYOSHOZAZ )L 7 )b — (14g) | Bafs A 700
KYOSHO Special Glue (14g) | Instant Glue
96160 | RPI IV —T (1.0) R7 A —REPRIEFIC| 00
FRP Gel Sheet (1.0) For body repair and reinforcement
TvERINTH— Batup
96168 | Fy;0rine Powder Reduces friction 1000

RS

\\[o}
SIL0100

IN—Y% M

Part Names
212V FA)V (100)
Silicone Qil (100)

Qty.

SIL0150

1) VA AL (150)
Silicone Qil (150)

SIL0200

V7 A1 (200)
Silicone Qil (200)

SIL0250

1) aVF Al (250)
Silicone Qil (250)

SIL0300

2VIN—F
for shocks.

<2V AA)b (300)
Silicone Qil (300)

SIL0350

V1)V FA)V(350) | | (40cc)

Silicone Qil (350)

SIL0400

1) VA4l (400)
Silicone Qil (400)

SIL0450

21 aVA Al (450)
Silicone Qil (450)

SIL0500

23V AA 1V (500)
Silicone Oil (500)

SIL0550

1) aVF AV (550)
Silicone Qil (550)

B (F—No.L A¥)

IN—Y%

Part Names

Ay 24~ (FEE)

% FOR JAPANESE MARKET ONLY.

HNA (F—No.E AR
Quantity

2T DERIBHLE (10cc)

(k)

HG Joint Grease

Loctite (medium strength) Screw cement. (10cc)
96180 | XA 7RBY TLoIayF 45— 77U THRA (7.4c0)| 540,
Microlon Precision Oiler Great fuel bearings (7.4cc)
96182 RA4AaY 7yeyT)=-7UAY | #E1 T AEEEH] (20g) 3400
Microlon Assembly Lubricant | For metal parts (20g)
5 ~ I ) ~ = I
96508 |HG Y 3LV FTUR JaA > PRV UR | o0

Grease specialized for the joint areas.

-i- @& | N—v&  |[REE-NoEAH) K= | REFE-NoEAH) |*ﬁ1ﬁ
(#itk)l No. | Part Names Qty. ® Part Names Qty. (Fith)
SLO600) Siicone o1l (600) SIS0 Sicone il (5000)
SILO65) S coma. gllll/(6655(()))) L6 e gi)lb(éeggg))
s o o) o 18
siLogoo| 50174 35“(2%’8)) SLIOY o gl;llz(%ogggi
6001 [SLO90) Sicand O 000) | |1 o, (5600|9280 Sicoro G oo
R E A M SLAOW) Sicora il 60000 %600
s S o g e | 7om
SLIZY Siisona O (1200 SIS0 Sicane o o000 | |
SLIS0| Sicone o1 (1600) SIS0 oo o1 60000
SLIOW) 3o o 60000
st 3 o)
s i ot aonoon)| | 772 [y
s 21 |6




7)) —

ACCESSORY

* FOR JAPANESE MARKET ONLY.

IN—Y% |V§|§(=F—NO.&]\§5U * TE IN—Y% HE (F—No.EAR) | K 7EfM

Part Names Quantity (FiR) Part Names Quantity (Fitk)
YKWOOT érgig[;/ht_R';;)m_erv(z_S.(o(g)&OS) ér:;;ﬁll;\;ﬁgﬁrﬁr:{:\?sqfie%ﬂashings. 2800 80152 'It\o;Zr;glzgja/Tug—e:/(Z%gr?qu) I-for—nilz”sﬁ‘l‘ﬁg— 'I{ge angles. 1800
VKW0og| TR =L >/ F (1104 A X Tmm) | 7mm KA =L > F, PIVSR| 5000 80156 | 27 VYT TV TRAZELYF | 0y 8L 4-0RE | o0

T-Wheel Wrench (1/10 Size : 7mm) | 7mm Wheel Wrench, Aluminum Spring Hook & Stabilizer Wrench | Adjustment tool for the front sway-bar.
oo 23, 8537517577 | 18R
1700KP) Fotrasoont Sirap (FPIS) | oges. 180 | {80164 GctdViraneh (47 010t | 1 450
1700KY| Figorssoont Sieb (FYIS) | e w0 | [soss0 | S R A DK  n |16000
17018K) B i )y |12 20| [ovast | S bA T Kkl
e B | | [awen] 7,5 7%
1T01KY| P erasent Sivap (FYiM) | tones. 250 | 80483 | b o (1) Sive  10Gaeasmm | 1800
1705 | Zsor Antonna (Winito Cap). | ooce 500 | | 80464 | b St iy Sive) Zapezaciomm | 550
1708 | G At (Fateseont ik Cop) | bnee 500 | |80465 | pir i () Sze 2o | 150
1707 | Cir e (Ptscent Yoo o) | e 500 | | 80466 | punc o (S5 Sne ) Bononsomm apes | 400
1708 | & for Antemna (Biack Gapy | 4pce 500 | | 87822 | TEATKVORHO Trananter Sag | Radobes. 2800
36218 g;gc/lj;bfc;?bgréﬁs\l/-lcmer S;r\/E;s\:;j‘sﬁsgnElyﬂffﬁﬁﬁ!hocks. 700 92022 ﬁdllﬁ?%g% I-:{;EH?Gauge gﬁé 800
36218R Sah\gék\Xb%(;\/rbZrXI’igts\/l-l(ljldg[r/(\F{GS)) lfgr\/E;s‘i);j\sﬁsgn;(lyB?lﬁeﬁ;ﬂhocks. 1600 96046 ;(gmtr,n‘ySPtirgféng) ﬁlrjlud(:)s%Opgsz;chgou%ygk 0.3 450
3628 s S Low Ty (et 1600 | 96161 | Sl gt | Sumpwegnienapoas| 80
562208 v Siand Low Tpe B0k 1600 | - |961655| A rinum Tape (A0x3800mm) | ot vy s toaman| 450
36219 | 35 kit Edge Feamer | oo makngroonbodes | 1800 | 196172 | Giden G EIT T | G0 ie ieene o epes)] 70
302199 | 3 kit Edge Roamer Pise. | oato neira s sotas | 2000 | | 96641 | SE ok, oo s pcsaich01,09,03| 450
e i e L bk Tt o M ) B P 2 A [ACENCE N ) e
36901 | Sipor Powor isaror | Superceanmgsorey. | 850
39081 | Toam KYOSHO Sticker | irarobasus (i 600
Y p

39778 | Team KYOSHO 7—7 ATy i— | #UIFIVAT Y h—2A 500

Team KYOSHO Works Sticker

Original Kyosho stickers (2pcs included).




EXeFyN-UVT Dy — (

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

mt AH [k mt AB [k mE m# A [ kA
! Parts Names Quantity| ($i#k) Parts Names Quantity (#i#k) No. Parts Names Quantity (%#k)
C Gy H  Rlearior e ot (e R og
+C11 | G hina(C 110009 10905 200| [ HHOSAE| i) g | 93 | 300| [ FS12005 | Biton' S w6 0p0)|10PC3] 400
(5 Ching HMOSTAS) i) Panhgon (ot | 923 | 30| [1s1ammen 5 oraropos) |109°5] 300
15015 | £ Rina(e. 510909 10905 150|  [INOGTR| i Fegon | 925 | 300 [-512008 | B G0 L voptsy|10Pes| 300
15020 | £ B Eoanopod 10905 150| | HHOSLS| bt o i v | 922 | 300| {10010 Bt e et0raapea) |10Pc5| 300
116025 | & (2 610p08) ropos|150| | (jummmmm gt B SI01EH] 5o SerowHoMb1210pcs) |10%65| 300
12030 | £ 5 010pon 10905 150| | 1502008 | 5 S vz maropes) | [199%5 20| [ FS10015H | Baron Sevm(enhaxt6r10pea) |10PCS| 300
15040 | BinciEaoropod 10pcs| 150| | 1502906 | i Soroniuis oopesy | [19%5 200] [5100184 | Btcn S mtonnaoetaraopea) |10P25] 300
15050 | £ Binc(Eoanopod 10p0s] 150| | 502008 | i Soromis ropes) | [19%%5 20| [519025H | Bnon Scemiionhiorzarapeny | 5P | 300
15060 | £ Binc(Eoan0pod 10905 150| | 1502512 | i Soromis ratones) | [19%5 200] [S14008H | Bnon S iomniacariopts) |10Pe3] 300
12070 | £ iater Gapes) opos | 10| | 1509006 | i Sromionoopon | [109%5 200] 1010 Bt G cohmetora0pes) |10PeS| 300
1E100 | £ R0 0open opos [ 150 | 1-503008 | Gy S eninanaropes | |10%65| 200] [1514015H| Btton Sorowibiexhaerarapes) | P2 | 300
B & 00010 | el M ononesy | |10ves| 200] |1t B ciaapen | 95 | 300
FN2016 | it 10pes) 10905 200| | 1509012 | 1o Sronianroopes | [199%5 200] [+514020 | Bnon Sremionhaansoropesy | 5P | 300
N2620 | (st onopesy | [100s| 200| | vsooore | i LTS RETRICHS Y [10pes| 200] - |-514022| Bunon Sormiiahaansarapes) | 5P | 300
NGO24 | i 4110pee) 10905 200| | 1509018 | i oreniaraiopes | [0 200 | (I 72 e Screw
N0 | s B opes) 10p05| 200 | 1-508025 | Gy Soroniianaanoesy | |0P65| 200| [HI006HT| B S oo iamamaraipes)| 593 | 500
B Sorna 00030 | g ononesy | |1oves| 200] - |rstamant| B S T o) | 5 | 500
NESSON | e ) ton ey |59 | 200] | 804008 | g S0 ey | |1opes| 200 [rsiamon| B a0 8955 | 500
NS0IN | s Rylom aposy | 3PS 200] | 804010 | g Sl L opeey |10mes| 200 v g o) | 875 | 500
NS0HN | Xhons ) oyl caposy |59 | 200| | 1ot | e, [109es| 200 1100 Gt S ramamiacioap) | 875 | 599
1-N4055N :l—ut/(l\'/;zl()’:giﬁ\lsl)o:(gpfs\)/ oA 5pes | 200 1-504020 /BTr:ggctei(xl\/l(cthggﬁg;/)lso))\) 10pcs| 200 W ;J\:az gc?e;vt;x
Koo tyion vt (WO 51 Sai Tapming ocrow 22610 | S S b morpes | 5705|200
IS L) o (i) | 5795 00| [ 15028TP |10 B e s [10ves| 200| | 1502 | S S onroiamay | 08200
HOIBNAR] i on Gt | %55 390 | | SUROTP 15 Bina Sevowts annopesy | [1005] 200| | 123008 | 0 8 T e | oves | 200
OIS v o (mmamStarges | 5755 390 | | SESIETP| 16 g scrouiMz oxizriapoy 19905 200| | 152010 | Sop & T A e | v | 200
GBS e o (o | 5795 00| [ soomste | TGSl SR Covpesy . [10es| 200| | 1saaoe | p ST SREEREIN | spes | 200
BN e o GrommamFades| 5795 | 300 | [ rsoamore | T eopes) [1oves| 200 | 1saaots | Sn ST SO | sves | 200
HOBNAS | e o (St | 5755 300 | | SIOETP| 16 B Scrouthonrzriopos) | [1995 200| | 1sots | o & A ey | ves | 200
B Fassta SO0ITP | 16 i Serawionafropes) ©|100e5| 200 | -szs0z0 | Lo EECRERENSN | bes 200
NSOSTE | o Fanged (omos) - |10%e5| 200 [ rsmarae| T e S eapen)|1oves| 200 |10z | Sr STREEERIN | spos | 200
NAOISE | i o Fanged (omcs) - |10%e5| 200 1w | gE e opes)|1oves| 200 [ 1saaozs | S7 ST NREERERSY | sves | 200
OSSP (eaBsepen| 9% | 300 | [T | 1 g ohopes) . [10pes| 200 | szaomn | E.0 S FEREEENS Y | es 200
HMOSER | ot g (ol Redapen)| 905 | 300 [+015TP| 15 i Soramaraiopos) | |100es| 200| | szaono | o SN IO S | sbes 200
7ZvIFaAyry bk TP/ >~ REZX(M4x20/10A)
@I Flanged Nylon Nut 1-804020TP | 1p Bing Screw(M4x20/10pcs) | 1OPCS| 200
ISP | o) Fangea on tpon| 90| 200| | (D 72 e
PSS i) g o (ot 9055 | 400] | 1-50008T | it artapes) 1095 400
ISV s Pangoson (acsredis) 8905 | 400] | 1ot e S oapos)|109°5] 400
S001ZT | 5 troutThamumhoe12/10pes) 10755 400
1-803015T A REZ(M3x15)(F% > /8A) 8pes | 400

Bind Screw(Titanium/M3x15/8pcs)




EXFyh - UVT Dy y— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

B e AB |k RE ‘ £ A |k 2iE
b Parts Names b Parts Names Quantity| (k) No. Parts Names Quantity| (Fi1k)
Dmmmmm ::lea? Ife/:d Screw m I?IL; ge\;dtSZIZI'g;)ing Screw @ﬂmmmm Fji_o/:niﬁead Screw
592608 | 1 Serowi2axiropes) |10905| 20| [ 1008Te| 1o Nopee) 10065 200 | 542008 | A G el nopes) [109cs] 200
S22 | 1o oad Seronii oxT20pes) 10968 200 [ 1008Te o opee) 10068 200 | 1542010 | Ao G L ropesy[109cs] 200
S9008 | P e SoremMnopes |10065| 200 st |10 o e |105es| 200 | 1542015 | A 8 gopes) [109cs| 200
1-833008 Z; :eid(’\gfrZi//(:\/I%i\a)/mpcs) 10pcs| 200 1-533006TP :II'—E?:IZ E;&hg?:)rfw/gl\?;;é/mpcs) 10pcs| 200 1-843006 ;o/:nlfjé((:’r\g\?v)((laélgi\o)pcs) 10pcs| 200
900 | 1 e Serowtiaonopes) |100e5| 200 [ rsamoate| 1 L o) |10965 200 | FS4012 | A Srewentzopes) |15 200
1-833012 I?IL; I—l;—:a(d(’\gfr)‘(alvz(&g?(f;)HOpcs) 10pes| 200 1-833010TP 1::2: Eei(i(’\ég);\]/v(()la;)?fg/)10pcs) 10pes| 200 m l:o/:ni |{|ete;d/ ;;Ilf:j'épping Screw
9014 | P o Sorem(Mamtainopes) |100e5| 200| st | 2h e e[ 105es| 200 |18t o S ibitbpes) [109c5] 200
9016 | P o Sorewtoopes)|100es| 200] [rsamte | 20 2 Shopos) 10005 200| | 1sanore| £t donopes) |109es] 200
1-833018 g; :;iéhégélvﬁ&ggg)/wpcs) 10pcs| 200 1-8330187P IIE’)EI; E;aiéhélg’Zlv?hQLSQEWpcs) 10pcs| 200 1-843008TP 1E£;Ed7é((:'\r/tla:\):vx(?ll/3‘1x%/]1\g)pcs) 10pcs| 200
5903 | 1o Serowtiaonopes) |10065| 200 [ 1s0aiste| 5t T o) [1095] 200 | rsmete| ol rnapos) |109°5] 200
U006 | i ioad ScrowMiaopes) |10968| 200 [ 10te| o o) 10968 200 | SAISTP| 5 i Srom(uantSdpos) |109°5] 200
9010 | 1 o SerewMéntonopes) |10065| 200|150 | 18 Bl i S h ) ey 100es 00 | D G CE
1-834012 Z; I—Te?d(’\éjr);llvz(l{ll]ﬁé)HOpcs) 10pcs| 200 D‘mmmmmm 'I?'i_t:n\i/uz Elatt ﬁead Screw 1-853003 Stet/S';rl:viElS/I'\gi;/?(/):)gs))\ ) 10pcs| 200
U015 | i ioad SerewiMisnones) |107e5|200| [T o 1095 400 | 15508 | s ey [109cs] 200
U018 | i ioad Scrowibcianoes) |10965|200| 15300 |t R e 10968 400 | 1559005 | 'S cmrnsopes) |109°5] 200
594020 | P o SeremManzonopes) |100e5| 20| | vsaconr |t A T e [105es{ 400 | 1559006 | S natpen[109cs| 200
Dﬂmmm\l\m :IL:: Iil\e:d7H7;xt“S7(;rew 1-833015T I?I;?HE;\g?:/rlj\/\)/((]ri?a)rfizzm?M\;xﬁé\p)cs) 8pcs | 400 1-853010 Stetjst;r'évizlfﬂl\gfrgl%;gs;\) 10pcs| 200
SO0 F a Cormmlmniansropes) 10958 300 | [T o) 95 800| | 155012 | G cautogpoy . [109°5] 200
FSHI08H| i e Cormmlmhianaopes) 10908 300 | (00T g 9 600| | 155018 | G e raopes) | s | 200
SO0 i Sl 0pes) [ 10908 200 | [T B iipes) | 9% 800 | 1559020 | ST ey | seos | 260
FSH0M] it ScromHenhia0topey 10005 300 [ 153a020| £t | 40es 800 | 1559025 | G S romoaipen | 5Pes | 300
1-533015H Za?:ezd(l\s/l(i:\jvaé/)(\/l;ljfiz1;5(//1]OSZ;)) 10pcs| 300 Dmmmm 'I?'i_t:n\i/urz EI; :eZciZ HlfaxZ Screw 1-854004 ;tjstrl;vizlfﬂl\zﬂlj:/?é;(?s))\ ) 10pcs| 200
ST Pt Lo Scrow(hisonen 10955 300 (13| o) | 95 500| | 155408 | S0 cnawiaopes)[109°5] 200
M08 i Cermmlmhianaopes) 10958 400 (13T B o) 9% 500| | 155902 G cnavtadposy . [109°5] 200
SMII0H) it SeromHenhiaoope) 10965 400 | 1553008 e ot | 80 [ 500] | 1554020 | 'S maroipen | 5PeS | 250
SMIIZH) it Serowenmint2Hopes) 10965 400 | {55300 e st | 80 | 500] | 1555008 | 'S crspes) spes | 250
FSMITSH| Pt hon Scrow(hinishopen 1095 400 [rssmst| e e | 9 500| | 155500 | ot S rmsnéoiopes | 95 | 300
YZEZ(MAx18)(Ny T Z/6N) FHIIYZTIVEVTER vy —
1-534018H Flat Head Screw(Hex/M4x18/6pcs) 6pcs | 400 m Titanium Flat Head Self-Tapping Screw @ Washer
M| i Szl | 50| 400 (1SR £ it 1098 400 | et ot O oy [109cs] 200
FSMIZSH| i oad SoramHenaxzatpes) | 598 | 400 [FSS00TFT| o tps 109|400 | 28070 | ot 6. ' oy [10pes| 200
VST 17 Sommatomatacgntpes 10905 400 | snts | ey [109cs] 200
VSIS 17 S atamnioripen | 908 400 | 140100| od et oy [109es] 400
VM| 170 S om0 600 | 0801008| ot f 0 omdpae) [109cs] 400
VSMPT| 17 e Sonatumisoipes | 498 600 | 0A01008| orre M 00T omopas) +[109cs] 200
US| 1Stz | 4008 600 |1 001208) ot ey [1oees| 200
OGS ot 10 S5poy | 5PC% | 200
1-W701110 v?/a/sr;:zn;i’\ﬁ;];/é:m%g)m 5pcs | 200
@ Zj'})7’7‘y°/?-
Spring Washer
1 WS006155 7y Y v —(M3x6x1.5) A7)V (10A) 10pes| 200

Washer(Spring/M3x6x1.5/10pcs)




The service mentioned below is available only for Japanese market.

130 BIELTRBRLAOBHVA LA

T TED, BEUTHTLEFLAWHDRBRVWRBRESIWVWELES, SBAWZZW:
BRFEIE Ko (&, iﬁﬁﬁl—*f—i‘ﬁuk?;’\?olaﬁb\/—\ﬁ e W,
RE1—Y—MHEREANBBWESEDRIE. FEFWZL<H. TEOHEHWEETAK
(CHBEIFZ CEEADDZ, 77V I RAFk iﬁﬁ@’(“é’o‘i@é SR -1

RENDOSHWEEE - "R ——HHRE,

REICEEVWEGEDORRIE, TREI—T—HEREICTER LS,
BEWETOREE. SFTlcEm YL/ BkGAEZ CAEDS X, B/ BRGBAEONR—IVE, 1TEES, &im
(F—No)ZRW3 R E, BENERWICEMSE LS,

szcosmnatir: 040-229-41 15 =sscosmuati pi~am@sa%R)13:00~19:00,
FAXTIE 24BRBEBBVWAEOZMZ LTEDF . B BE2A

FAXTO&REWEEI : O 4 6 - 2 2 9 - ] 5 O ] DL B BIBANHBDET, BEA AR~ SR (RAZR)

BETOSEVWAER : T243-0034 #FK/IR EAM MF153 REkdstt I——HHKET

-------------------------------------------------------------------------------------------- BEURUHB oo

HRWS AR

BEIVWE TR FAXEKCREETEED LSV EETERF . RE TR DSIAEZERBSETREET,
XD EIF BEVWEERBOIC—ZRE LTS,

[ 5 No.30913/30914 |@24 | EP FAZER VE-X )
54 MmEmE |THEAL
IS (B = _ _ NEFELE R F H H
R | A - E—5—
Zam CRRO 15,
UHF
cE® | T
= #5E
3z e
CHED =
Egx | B ( ) FAX ( )
FHOBEK | e
AhEtEe s | BA ( ) FAX ( )
| FE~2R(MRRAZR)13:00~19.00 CBEER T ERIEF : g |ZNo.xmeAm )
N

FEIWE T A a1/ mRsEEo < — VB PBRES (F—No) EAVEHE, BB ERMICTEALEE N,

HREBURASHTIE. BEROBABROREZCHEANTED XY, BEKRLD O, FXRVCEHVWAEZBEU THD ABEROBABRICOEXL TR (1)~ ) DBAZHREEIT CHE=EICRHE
UeDRRT 2L EIEHDERBA. ()BERDEFOEREZR I ICHE. QERICEDERTBERERIIIEE. Q)Y —EADREDHUHDETLICHTYT 2555,



RFEFHRL HERRGTR23F4R1HREDLDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

L o o N o
REBANTIN—Y AT aVIN—)DEBATE
XINSOBALERBFRERICRSETWEEERT
O TmZECOUIED IR UTUE ST ETHEART/IN=Y P AT /=Y Z B AL,
TEERBDICETENTEED,
@/X—YVIERETEEEALTW D BETIRWESIE. AV T—RY D
BEEX TREANSBERT CEBATIIENTEED,
REEBRUBMFEIRIAAIC & 2BERGGIEFER20F383THZH > TIRTIBTWLWZWTED
FITDTFHSTHELLEZW)
OEFRDOCEAIELTRERNAE (Fd) EEHICREFHEHEIVDETT,
XBTHAVIEIC & D REFHRDRLD ET O TTROEXFAB/EICTTRR LS W,
XBETFEHRIE - KPAREFCRIRBBEEFEXZLOBRICELD, BhIHBEENTSIVWETOT
HEMNUBHTELIZE W,

1.¥FTRBBEETHRHLIIES W,

TR} BIELDOEED COBMEBEVKRDWEWBIEICTRELLEE W SHLED/\—Y DEBEDHNIE
B A TE R T, ZOBRICHI /UK EZ R FEICBDEBANAL—XICEDFT,

7

BETSHED/—YHE I ERTNESIBETH REDOTA Y T V=Y BERE Z AT NIEZ DB TEXTEET,

TAYSA VIV EEEE CHFLED/N—YDORBVPHESFEEREICEXUIEIVWEEEZERESEZR T W W IThIXEETT,

REKRDOCEEL. BEICBEITLET,

K—ERER > TWARVWRIEHSEWVWET,

A: BUREBIE TR ER/I—Y D B: BETHER/IN—YEEXL C: ZEXHIS5H3~4 HTHEERD
RBLBEEERT S, REzEXih5, ﬂ ZHE. BEICEBITLET,

AL/ AYSA> @"
RED/S— 2 IN—YERE
TR & BRREFZD §
ZFyh—h =
HETY,

2.8BICTITHBWESIIE r02o05 5 TcREISEBEEFSTEATEET,

BIEICTIRWNGERIE RER—LR—IRNOREAY F1 Y3y THSERLAHWIED BEEEX THEHLAHWIELESICHRDET,

-
D19 —% Y TREICELIAD http://kyoshoshop-online.com

KYOSHOR—LR—IADA VTV I AMSREA
VI3 r2ayTes )y LTWerR<M FEQR
d—RZ#FFTHRABATWCELE
EEYAMNCTIEATELIMNESHEZAND
SATHALIZE W,

AVZA02avT (V5 —RY M) TERLAADISZE
(F2EBEE (R IL Yy bA—R AEISHAV) DR
VWeEFEITDOTTRALIEZ L,

ONLINE SHOR

L XFERFHRUCEUVI LTI TRD, EXERERCEAVEGELLES WL, )

( = - —

@BETHAEISENT S
KRR RZHCA. CHELEDN—YRE BRABAZEARNDSIZA TR EXNEREZEESICHEELLEZW,
axsmEzes 046-229-1541

RftHiE - A~&8E (FFEB%ZR<) 13:00~17:00
HBEIC L BEX I KBRS £,

REHRASH
T243-0034 #HR/IREATHT153

OBRBVWEEIRR1I—F—HEREZXT
EiE 046-229-4115 {105 : A~&E (fiEHA%ER<) 13:00~19:00



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LNR—Y
www.kyosho.com

REHRASHT

_ T243-0034 &) EEATMF153
[ X —h_HEOWEBREFBL T @1 ——HAXEEBEE 046-229-4115

ZRER/ICEELHFEL &S, | BEWEEE  FB~2RB(M5SEHZR<)13:00~19 : 00
PRINTED IN TAIWAN




	FAZER Ve-X MM_ 1
	FAZER Ve-X MM_ 2
	FAZER Ve-X MM_ 3
	FAZER Ve-X MM_ 4
	FAZER Ve-X MM_ 5
	FAZER Ve-X MM_ 6
	FAZER Ve-X MM_ 7
	FAZER Ve-X MM_ 8
	FAZER Ve-X MM_ 9
	FAZER Ve-X MM_10
	FAZER Ve-X MM_11
	FAZER Ve-X MM_12
	FAZER Ve-X MM_13
	FAZER Ve-X MM_14
	FAZER Ve-X MM_15
	FAZER Ve-X MM_16
	FAZER Ve-X MM_17
	FAZER Ve-X MM_18
	FAZER Ve-X MM_19
	FAZER Ve-X MM_20
	FAZER Ve-X MM_21
	FAZER Ve-X MM_22
	FAZER Ve-X MM_23
	FAZER Ve-X MM_24
	FAZER Ve-X MM_25
	FAZER Ve-X MM_26
	FAZER Ve-X MM_27
	FAZER Ve-X MM_28
	FAZER Ve-X MM_29
	FAZER Ve-X MM_30
	FAZER Ve-X MM_31
	FAZER Ve-X MM_32
	FAZER Ve-X MM_33
	FAZER Ve-X MM_34
	FAZER Ve-X MM_35
	FAZER Ve-X MM_36
	FAZER Ve-X MM_37
	FAZER Ve-X MM_38
	FAZER Ve-X MM_39
	FAZER Ve-X MM_40
	FAZER Ve-X MM_41
	FAZER Ve-X MM_42
	FAZER Ve-X MM_43
	FAZER Ve-X MM_44

